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Weatherability Test Result of Waterproofing Materials

Part55 Relation of Weatherability Test and Heat Aging Test of

Asphalt Waterproofing Membrane

Nakazawa Yuji,Machida Shigeru,
Takemoto Yoshiaki, Matsumura Takashi
Takane Yoshimitsu, Shimizu Ichiro
Tomiita Takashi,Tanaka Kyoji
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